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A S Cylinders type:

AR TG 4% SO B AR 565 B UE A

Batch inspection quality certificate for seamless steel cylinders

7= S Product drawing no: LD-QP1.TY-1-2023-01
JEC B 45 ¥4 Bottom structure:

#1385 F ] IF 4% 5 Manufacturing licence number:
)it #2467 Manufacturing company:

WG 11 229-50-20A %34T Filling medium: =250
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Anhui Clean Energy Co., Ltd.

4 P73 S Batch No.: _HI010

P kR HEAC S Standard:
ARG 5

001

illi& H ¥4 Manufacturing Date:
GB/T 5099.1-2017

2% 032 8

EHAm_30 H.

2021.04

7 Remark: At & 4% S H A H & T FI-5 This batch cylinders don’t contain following
number: 001 (J7%EPEREIATR) « 002 OKEMRERL)

1 FEH AR EHE Main technical data

AITAEES (MPa)

KERIE S (MPa)

: 20 30
Nominal WP Hydrostatic TP

NIRKER (L i SE R E S (MPa) i

Nominal Volume Leakage TP

INFR B 42 ) ik

GRRT R 229 BB (mm) 5.8

Nominal Diameter

2 FRFEL Main Material

5 Type

ZFR. 5 Name

RS, Mk Type

A EL Cylinder Material | 30CrMo To4E4NE seamless steel tube $229x5.8
3 WA EME 2 Cylinder Material Chemical Composition
JGE Element | C Sl i M| © Mo S p S+P Ni Cu
oE 0.26 | 0.17 | 0.40
EikhrE% 0.80~ | 0.15~
e 5 i <0.020 | <0.020 | <0.030 | <0.30 | <0.20
AQL 1.10 0.25
0.34 | 0.37 | 0.70
SEbR - EE%
29 [20:19 +=0.51
Actual 08 ' 7' 5 1.010 | 0.202 | 0.003 0.009 0.012 | 0.023 | 0.047
Content
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4 711 AE Mechanical Property
FAALTE 77 A Heat Treatment Method

7K Quenching + [[] k. Temper

v N JiE AR 5% ¥ e ’
K9 15 ENEGHES U | MRk A ey
T— Tonsi Sorefitic| -« 1Y Elonati npast il fe%5 Bend
nspection ensille ren ongation mpact value
= s Strength . ¥ 180°
Item Rm (MPa) A (%) akv (J/em?)
Rea (MPa)
aHEArMEAQL | >820,5880 >695 >14 k/N>28 | F>35 At
S 45 B 5
853.86/860.72 771/779 15.2/14.7 80 81 Acceptance
Actual Results

5 JEREBEH Bottom Anatomy

KL T RISE. RO KBS, ¢

6 /KIELEM A Bursting Test

%5 Serial No.:

HI010002 Skl # Fk /1 Bursting Pressure:

59.59 MPa

MR I] Shape of crevasse: JBYEIZL, T f- R ORGSR TSR

LT A B AR HT & GB/T 5099.1-2017 AFHEMO TR, 2.
After inspection and tests, Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.
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